
2 7 0 0  Y G N A C I O  V A L L E Y  R O A D  •  S U I T E  3 0 0  •  W A L N U T  C R E E K ,  C A L I F O R N I A  9 4 5 9 8   •   ( 9 2 5 )  9 3 2 - 1 7 1 0  •  F A X  ( 9 2 5 )  9 3 0 - 0 2 0 8 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.03/7897AT5PM3.doc (K) 

 City of San José 
 
 San José/Santa Clara Water Pollution  
 Control Plant Master Plan 
 
 TASK NO. 5 
 PROJECT MEMORANDUM NO. 3 
 ENERGY EVALUATION 
  
 FINAL DRAFT 
 August 2011 
  

        



FINAL DRAFT – August 16, 2011 i 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.03/7897AT5PM3.doc (K) 

CITY OF SAN JOSÉ 
 

SAN JOSÉ/SANTA CLARA WATER POLLUTION  
CONTROL PLANT MASTER PLAN 
[...]
7.2  Near-Term ................................................................................................... 37 
7.3  Long-Term ................................................................................................... 38 



FINAL DRAFT – August 16, 2011 ii 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.03/7897AT5PM3.doc (K) 

8.0  GREENHOUSE GAS EMISSIONS .......................................................................... 38 
8.1  Methodology ................................................................................................ 38 
8.2  Assumptions ................................................................................................ 40 
8.3  Summary of GHG Emissions Estimates ...................................................... 42 

 
LIST OF APPENDICES 

 
A - Theoretical Minimum Power Demand 
B - Energy Management Strategies 
C - Self-Generation Technologies 
D - Alternative Analysis 
E - Funding Sources 
F - Fog, Scum and Grease Loading and Gas Production 
G - Heat Drying Analysis 
 
 

LIST OF TABLES 
 
Table 1  Onsite Electrical Power Generation Capacity ................................................ 12 
Table 2  Onsite Aeration Capacity ............................................................................... 13 
Table 3  Onsite Heat Recovery Capacity ..................................................................... 13 
Table 4  Critical Power Demand (Approximate) ........................................................... 15 
Table 5  Electrical Demand (Approximate) .................................................................. 16 
Table 6  Annual Average Heat Demand ...................................................................... 16 
Table 7  Critical Power Balance ................................................................................... 19 
Table 8  Overall Power Balance .................................................................................. 20 
Table 9  Overall Heat Balance ..................................................................................... 21 
Table 10  Cogeneration Project Economic Summary .................................................... 25 
Table 11  Critical Power Balance Revisited ................................................................... 28 
Table 12  Overall Power Balance Revisited ................................................................... 29 
Table 13  Overall Heat Balance Revisited ..................................................................... 30 
Table 14  Energy Alternatives Summary ....................................................................... 35 
Table 15  Greenhouse Gases and Their Associated Global Warming   

 Potentials (GWPs) ......................................................................................... 39 
Table 16  Summary of Greenhouse Gas Emissions Estimates for 2010  and 2040 ...... 42 
 
 



FINAL DRAFT – August 16, 2011 iii 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.03/7897AT5PM3.doc (K) 

LIST OF FIGURES 
 
Future WPCP Process Flow Schematic ................................................................................ 3 
Figure 1  Overall Energy Management Approach ........................................................... 4 
Figure 2  Electric Generating Capacity Forecast (California/Hawaii) .............................. 6 
Figure 3  Oil Price Trends ............................................................................................... 7 
Figure 4  Natural Gas Price Trends ................................................................................ 8 
Figure 5  Renewable Energy Cost Trends ...................................................................... 8 
Figure 6  Meeting Critical Power Demand Through Onsite Generation ........................ 19 
Figure 7  Overall Power Balance for Plant Self-Sufficiency .......................................... 20 
Figure 8  Overall Heat Balance for Plant Staff-Sufficiency ............................................ 21 
Figure 9  Seasonal Heating Demand ............................................................................ 22 
Figure 10  Inward Focus Area ......................................................................................... 24 
Figure 11  Meeting Critical Power Demand Through Onsite  Generation  Revisited ...... 28 
Figure 12  Overall Power Balance for Plant Self-Sufficiency Revisited ........................... 29 
Figure 13  Overall Power Balance for Plant Self-Sufficiency Revisited ........................... 30 
Figure 14  Outward Focus Area ...................................................................................... 31 
Figure 15  WPCP and Commercial Development Power Demand ................................. 33 
Figure 16  WPCP and Commercial Development Heat Demand .................................... 33 
Figure 17  Anticipated Energy Implementation Schedule ............................................... 34 
Figure 18  Total Annual Metric Tons of Carbon Dioxide Equivalent (CO2e) Emissions  

 by Source for 2010 and 2040. ........................................................................ 43 
 
 
REFERENCES 



FINAL DRAFT – August 16, 2011 Glossary-1 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.03/7897AT5PM3.doc (K) 

PLANT MASTER PLAN 

GLOSSARY OF ACRONYMS AND TERMS 

 

 

AB Assembly Bill 

AC Acre 

ACH Air Changes per Hour 

AD Air Drying 

ADAF 
Average Day Annual Flow (Average daily flow or loading for an annual 
period) 

ADC Alternative Daily Cover 

ADMMF Average Day Maximum Month Flow (Peak month for each year) 

ADMML Average Day Maximum Month Load 

ADWF 
Average Dry Weather Flow (Average of daily influent flow occurring between 
May - October) 

ADWIF 
Average Dry Weather Influent Flow (Average of five consecutive weekday 
flows occurring between June - October) 

ADWL Average Dry Weather Load 

AES Advanced Energy Storage 

ANSI American National Standards Institute 

ARWTF Advanced Recycled Water Treatment Facility 

BAAQMD Bay Area Air Quality Management District 

BAB2E Bay Area Biosolids to Energy 

BACWA Bay Area Clean Water Association 

BAF Biological Aerated Filter 

BC Brown and Caldwell 

BCDC Bay Conservation and Development Commission 

BNR Biological Nutrient Removal 

BNR1 Formerly Secondary Facilities 

BNR2 Formerly Nitrification Facilities 

BOD Biochemical Oxygen Demand 

BTUs British Thermal Units 



FINAL DRAFT – August 16, 2011 Glossary-2 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.03/7897AT5PM3.doc (K) 

CAG Community Advisory Group 

CAL OSHA California Occupational Safety and Health Administration 

CAMBI Vendor name for a pre-processing technology 

CARB California Air Resources Board 

CCB Chlorine Contact Basin 

CEC California Energy Commission 

CEPT Chemically Enhanced Primary Treatment 

CEQA California Environmental Quality Act 

CFM Cubic feet per minute 

CH4 Methane 

CH3SH Methyl mercaptan 

CIP Capital Improvement Program 

City City of San José 

CL Covered Lagoons 

CO Catalytic Oxidation 

CO2 Carbon Dioxide  

CO2e Carbon Dioxide Equivalence 

CSI California Solar Incentive 

DAFT Dissolved Air Flotation Thickener 

DO Dissolved Oxygen 

DG Digester Gas 

DPH Department of Public Health 

D/T Dilutions to threshold 

EBOS Emergency Basin Overflow Structure 

EDCs Endocrine Disrupting Compounds 

EEC Environmental Engineering and Contracting, Inc. 

e.g. For example 

EIR Environmental Impact Report 

ELAC Engineering, Legal, and Administrative Costs 



FINAL DRAFT – August 16, 2011 Glossary-3 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.03/7897AT5PM3.doc (K) 

EPA United States Environmental Protection Agency 

EQ Equalization 

ESD Environmental Services Department 

etc etcetera 

Fe2O3 Ferric Oxide 

Fe2S3 Ferric Sulfide 

FIPS Filter Influent Pump Station 

FOG Fats, Oils, and Grease 

fps foot per second 

FRP Fiberglass Reinforced Plastic 

FWS Food Waste Separation 

GC/SCD Gas Chromatograph/Sulfur Chemiluminescence Detector 

GHG Greenhouse Gas Emissions 

gpd/ft2 Gallons per Day per Square Foot 

GWP Global Warming Potential 

H2S Hydrogen Sulfide 

H2SO4 Sulfuric Acid 

HOCl Hypochlorous Acid 

HP Harvest Power 

HRT Hydraulic Residence Time 

HVAC Heating Ventilation and Air Conditioning 

HW Headworks 

IMLR Internal Mixed Liquor Return 

IWA International Water Association 

ISCST3 Industrial Source Complex Short-Term 3 

ITC Investment Tax Credit 

JEPA Joint Exercise of Power Authority 

L Liter 

LFG Landfill Gas 



FINAL DRAFT – August 16, 2011 Glossary-4 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.03/7897AT5PM3.doc (K) 

LHV Lower Heating Value 

MAD Mesophilic Anaerobic Digestion 

MBR Membrane Bioreactor 

MD Mechanical Dewatering 

MG Million Gallons 

mgd Million Gallons per Day 

mg/L Milligrams per Liter 

MLE Modified Ludzack - Ettinger 

MLSS Mixed Liquor Suspended Solids 

MM Million 

MOP Manual of Practice 

MSW Municipal Solid Waste 

MW Mega Watt 

NAS Nitrification with Anaerobic Selector 

NBB Nitrification Blower Building 

NFPA National Fire Protection Association 

NG Natural Gas 

NH3 Ammonia 

N2O Nitrous Oxide 

NPDES National Pollutant Discharge Elimination System 

OCMP Odor Control Master Plan 

O&M Operations and Maintenance 

ORP Oxidation-Reduction Potential 

OUR Oxygen Uptake Rate 

PE Primary Effluent 

PEPS Primary Effluent Pump Station 

PG&E Pacific Gas and Electric 

PHWWF Peak Hour Wet Weather Flow (Peak hour flow resulting from a rainfall event) 

PM Project Memorandum 



FINAL DRAFT – August 16, 2011 Glossary-5 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.03/7897AT5PM3.doc (K) 

PMP Plant Master Plan 

PPA Power Purchase Agreement  

ppbv Parts per billion by volume 

PPCD Pounds per capita per day 

ppmv Parts per million by volume 

PPP Public-Private Partnerships 

PS Primary Sludge 

PV Photovoltaic 

QA/QC Quality Assurance/Quality Control  

RAS Return Activated Sludge 

RO Reverse Osmosis 

RPS Renewable Portfolio Standard 

ROAP Regional Odor Assessment Program 

RSPS Raw Sewage Pump Station 

SBB Secondary Blower Building 

SBR Sequencing Batch Reactor 

SBWR South Bay Water Recycling 

SC Santa Clara 

SCAQMD South Coast Air Quality Management District 

SCR Selective Catalytic Reduction 

SGIP Self-Generation Incentive Program 

SJ San Jose 

sf Square Feet 

SOM Skidmore, Owings, and Merrill 

SOTE Standard Oxygen Transfer Efficiency 

SRT Solids Residence Time 

SS Suspended Solids 

SSPS Settled Sewage Pump Station 

SVI Sludge Volume Index 



FINAL DRAFT – August 16, 2011 Glossary-6 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.03/7897AT5PM3.doc (K) 

TAD Thermophilic Anaerobic Digestion 

TAG Technical Advisory Group 

TBL Triple Bottom Line 

TM Technical memorandum 

TN 
Total Nitrogen (organic & inorganic forms which are ammonia, nitrates, 
nitrite) 

TSS Total Suspended Solids 

TWAS Thickened Waste Activated Sludge 

UV Ultraviolet 

VFDs Variable Frequency Drives 

VOC Volatile Organic Compound 

VSL Volatile Solids Loading 

WAS Waste Activated Sludge 

WEF Water Environment Federation 

WPCP Water Pollution Control Plant 

WWTP Wastewater Treatment Plant 

 



 

FINAL DRAFT – August 16, 2011 1 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.03/7897AT5PM3.doc (K) 

Project Memorandum No. 3 

ENERGY EVALUATION 

1.0 INTRODUCTION/SUMMARY 

1.1 Introduction 

The purpose of this project memorandum (PM) is to summarize current and future energy 
use and production and develop alternatives and recommendations for short-term and long-
term energy management at the San José/Santa Clara Water Pollution Control Plant 
(WPCP) for the WPCP Plant Master Plan (PMP). This PM identifies both onsite and offsite 
opportunities that the WPCP can pursue to meet both their own internal energy 
management goals and the broader Green Vision outlined in the City of San José’s (City’s) 
Strategic Energy Plan. 

The technologies presented in this PM include those commonly used in the wastewater 
industry (either in North America or Europe), along with technologies that are considered 
innovative and are undergoing further improvements/development. These more innovative 
technologies must also exhibit promising features and have examples of full-scale 
experience at facilities similar to the WPCP. Processes that are at the research stage of 
development will not be included in the alternative analysis or in the costs for the 
recommended implementation plan presented in this PM, since it is premature to determine 
if these processes are suitable at the scale of the WPCP. However, many of the 
recommendations presented herein will not be implemented for a number of years. 
Therefore an updated technological assessment, which could include pilot testing, should 
be performed as part of the early implementation stages of each project before final 
selection of a process or equipment is made. 

1.2 Summary 

The elements of the recommended phased plan include the following: 

 Completion of the process optimization, automation, and efficiency improvement 
efforts that have already been started. 

 Conducting energy audits on a regular basis to identify additional, cost-effective 
opportunities and implement recommended measures. 

 Installation of a 1 MW solar photovoltaic (PV) Power Purchase Agreement (PPA). 

 Installation of a 1.4-MW fuel cell Power Purchase Agreement (PPA). 

 Upgrade of the existing engines fuel system to operate without supplemental natural 
gas (NG). 

 Development of a detailed energy strategic plan. 



 

FINAL DRAFT – August 16, 2011 2 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 5.0/PM No.03/7897AT5PM3.doc (K) 

 Installation of higher efficiency cogeneration equipment or additional fuel cells. 

 Installation of additional solar PV systems. 

 Pursuit of additional feedstocks such as fats, oils and grease (FOG), and food waste 
to enhance digester gas production. 

 Implementation of the proposed digester upgrades recommended in PM 5.2. 

 Consideration of a high-pressure DG storage facility as part of the solar projects. 

 Pursuit of municipal solid waste (MSW) integration possibilities. 

 Further investigation of chemically enhanced primary treatment (CEPT). 

 Further investigation of algae technologies, beginning with a grant funded pilot 
project. 

Detailed descriptions of these projects, along with implementation timelines and planning 
level project cost estimates, are provided in PM 6.1 CIP Implementation. The costs 
provided in this PM are for comparison of alternatives only, and should not be used for CIP 
planning. 

The modifications to the plant are shown on the following updated simplified process flow 
schematic, entitled “Future WPCP Process Flow Schematic.” 

2.0 BACKGROUND 

2.1 Planning Triggers 

Energy management improvements are driven by a number of current and future factors 
that will act as triggers for implementing various projects. 

Six categories of potential triggers for the Plant Master Plan (PMP) projects include the 
following: 

 Condition (Rehabilitation/Replacement) – A condition trigger is assigned if the 
process or facility has reached the end of its economic useful life. This trigger is 
established based on the need to maintain that facility as operationally sufficient to 
meet mission critical reliability and performance requirements. 

 Regulatory Requirement – A regulatory trigger is assigned when the need is driven 
by local, state or national regulatory requirements. 

 Economic Benefit – An economic benefit trigger is assigned when a positive 
reduction in life-cycle costs (considering capital and O&M) can be achieved. 